
   

Finishing vibrating beam
LBG 804

Spare parts list

www.cp.com



   

9800 1636 01

LBG 804	 Spare parts list

General information

This spare parts list applies to the following:

Part number Description
4812 0552 28 Finishing vibrating beam 

LBG 804 with 2 m profile

4812 0550 10 2 m profile (aluminium)

4812 0550 11 2.5 m profile (aluminium)

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.
Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use
This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.
For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.
Please observe the safety instructions listed in the relevant Safety and operating
instructions!



   

Contents

Mechanical
   LBG 804   4



Mechanical  LBG 804 

Spare parts list LBG 804

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Fri Oct 17 04:01:03 MDT 2014

4



Item Part No. Name Qty L

1 4812055091 Handle 1

2 - Nut, M8 DIN934 4

3 - Washer, M8 DIN125 2

4 - Screw, M8 x 60 mm DIN931 1

5 - Screw, M8 x 20 mm DIN912 1

6 4812055113 Bushing 1

7 4812055092 Bushing 1

8 - Circlip, 38 DIN471 1

9 - Nut, M10 DIN985 9

10 - Washer, M10 DIN125 9

11 - Grease nipple, M6 1

12 4812055095 Holder 1

13 4812055093 Insert 1

14 - Screw, M10 x 30 mm DIN933 1

15 4812055094 Plate 1

16 4812055096 Rubber sleeve 1

17 4812055097 Tube 1

18 4812055112 Insert 1

19 4812055115 Throttle wire 1

20 4812055114 Throttle control 1

21 - Screw, M10 x 25 mm DIN933 1

22 - Screw, M10 x 60 mm DIN931 1

23 4812055098 Holder 1

24 4812055099 Shock absorber 3

25 - Screw, M6 x 15 mm DIN933 4

26 4812055110 Flange 1

27 4812055100 Stand 1

28 4812055101 Flange 1

29 4812055102 Shaft 1

30 - Bearing 6202Z 2

31 4812055103 Washer 2

32 - Screw, M6 x 8 mm DIN913 1

33 4812055104 Eccentric 1

34 4812055116 Gasket 1

35 4812055117 Cover 1

36 4812055111 Gasket 1

37 4700368955 Engine GX25 1 A

Spare parts list LBG 804

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Fri Oct 17 04:01:03 MDT 2014

5



Comments for Page: LBG 804

 

(L)OCAL REMARKS

 

A | GX25 NT-STSC-OH

Item Part No. Name Qty L

38 4812055118 Shock absorber 4

39 - Nut, M6 DIN934 4

40 4812055108 Rubber sleeve 1

41 4812055109 Shock absorber 1

42 - Screw, M8 x 150 mm DIN931 2

Spare parts list LBG 804

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Fri Oct 17 04:01:30 MDT 2014

6



 



   

2014-10 | No. 9800 1636 01
© Copyright Construction Tools EOOD


	Mechanical
	LBG 804


